Van & Truck
Cargo System

® Vantech USA  www.vantech.com

PRODUCT INFO

Part #:

System:
Material:
Fitment:

Color:

H51003358W

H1 Series

Steel

Utility with KUV Body
White

REQUIRED TOOLS

Power Tool With 5/16” Drill Bit

Marker

<] MARKER

Power Tool With Phillips Head

1/2” Wrench




PART # DESCRIPTION QTY ITEM

ITEM NOT DRAWN TO SCALE
BO14 5/16” X 3/4” CARRIAGE BOLT 12 Om
LY \
BO18 5/16" X 1 3/4” CARRIAGE BOLT 12 ‘)m%mmmmmm
W008 5/16” X 3/4” WASHER 24
NO05 5/16” NYLON NUT 24
B201 1/2” PHILLIP TAP SCREW 12
M04 INTERIOR PLATE (5’ B-B) 6
G308 15" X 8" GASKET 6
HO4 UPRIGHT MOUNTING BASE 9’ 6
Ha1 ANGLED ADAPTOR 6
A500-72 1"X 2’ X 72’ CROSS BAR 3
NO16 5/16” PLASTIC KNOB 4
A02 LADDER GUIDE 2
A06 LADDER STOPPER 2
AB9 HOOK & LOOP STRAP 2
— PLASTIC BAR GUARD 55 3

(CUT IF NECESSARY)



-

Hook & Loop Strap Directions

&
g
PuasTtic BAR GQUARDS FOR SteeL CrRoss BARs
- Remove wax paper from plastic bar guard
and adhere it to the top of the Cross Bar.
- Leave 4” on each end \
_




B018

Y 2\

(-t
/
© //
) /

M=)

\

O \
/
/
\)

Use a 5/16” Drill Bit

)




Secure from interior of van. =<
Carriage bolt will prevent Z <
bolt from spinnin =
p g -~ /BO18
e R
Push the upright so it’s
90° then secure with tap
SCrews.
- O
B201
o)
90°
p
BO18 AQ2
NO16 NO16
p
Front Rear
— | | |

Ladder Stopper Hook & Loop Strap

Ladder Guide




